
CHARITABLE PHARMACY OF HOPE CLINIC ABBREVIATED FORMULARY 
610 Central Center 

Chillicothe, OH 45601 
P: 740-672-2095 | F: 740-672-2096  

Pharmacy@hopeclinicfree.org 
 

This list is not all inclusive. 
Please call or email us with questions. List is current as of 10/3/2023 and subject to change. 

Cardiovascular  
  
Antihypertensives (Blood Pressure):  
ACE: Lisinopril (+/- HCTZ combo pill), Benazepril, Enalapril, 
Ramipril  
ARB: Losartan (+/- HCTZ combo pill), Telmisartan, Olmesartan, 
Valsartan (+/- HCTZ)  
CCB: Amlodipine, Diltiazem, Verapamil, Nifedipine  
Diuretic: HCTZ, Triamterene/HCTZ, Furosemide, Torsemide, 
Spironolactone, Chlorthalidone  
BB: Metoprolol (tartrate and succinate), Carvedilol, 
Atenolol, Propranolol (immediate/ER), Nadolol  
Other: Clonidine, Hydralazine, Guanfacine, Minoxidil 
  
Lipid Lowering (Cholesterol):   
Atorvastatin, Pravastatin, Simvastatin, Rosuvastatin, Lovastatin, 
Fenofibrate 145mg or 160mg, Ezetimibe, Gemfibrozil 
  
Antithrombotics (Blood Thinner):  
Warfarin, Enoxaparin, *Eliquis, Prasugrel, Clopidogrel, Aspirin, 
*Xarelto (uninsured only) 
  
Antiarrhythmics:  
Amiodarone, Flecainide, Propafenone, Sotalol  
  
Other:  
Digoxin, Cilostazol, Nitroglycerin SL/Patch, Isosorbide, 
Ranolazine ER, *Kerendia  
 
 
 
 
 
 
*Limited by donation/samples 

Asthma/COPD/Allergy  
   
Albuterol rescue inhalers are available consistently for all 
patients. It is recommended that prescribers enroll uninsured 
patients in manufacturer assistance programs for maintenance 
inhalers when possible. For questions on inhaler availability, 
call 740-672-2095.   
 
SABA (Rescue Inhaler):  
Albuterol (200 puffs), see nebulizer solution 
 
ICS:  
QVAR RediHaler 40mcg (uninsured only, see nebulizer solution) 
 
ICS+LABA:  
Advair Diskus 100/50, 250/50 or 500/50, AirDuo RespiClick 
55/14, 113/14, or 232/14 
  
Nasal: 
Fluticasone (Flonase) nasal spray, QNASL 40mcg (uninsured 
only) 
  
Oral:  
Montelukast, Prednisone, Diphenhydramine, Loratadine, 
Cetirizine, Fexofenadine, Cyproheptadine, Theophylline ER 
600mg (uninsured only)  
  
NOTE:  We have spacers for inhalers – they do require a 
prescription. We also carry nebulizers. Please write a 
prescription for nebulizer device.  
 
Nebulizer solutions available:  
Albuterol 0.083%; Albuterol/Ipratropium (Duoneb), Ipratropium 
0.02%, Budesonide 0.5mg/2ml, Levalbuterol 1.25mg/3ml 
 
 



Diabetes  
 Injectable:  
Novolin N, R, or 70/30 vials/pens, Tresiba pens (U-100/U-200), 
Insulin Glargine (generic Lantus Solostar) pens, *Ozempic 
(0.25/0.5mg doses only), & *Humalog U-100 vials/pens, 
*Humulin U-500 pens, Humalog vials/pens, Humalog mix 
vials/pens, Humulin N, R, or 70/30 vials, Basaglar, Trulicity 0.75 
& 1.5mg doses only(uninsured only)  
*Other products may be available but supply will vary depending 
on donations. Call to check specific product availability. 
  
Oral:  
Metformin immediate/ER, Glipizide immediate/XL, Glyburide, 
Glimepiride, Pioglitazone, Alogliptin, *Rybelsus, Januvia, 
Janumet, Cinacalcet 90mg, *Jardiance 25mg (uninsured only) 
  
Neuropathy:  
Amitriptyline, Nortriptyline, Cyanocobalamin (B12 
tablets/injection), Duloxetine  
  
Glucometer Kits and Supplies Available:  
Strips per month: #25 (orals only), #50 (on insulin), #100 (sliding 
scale/adjusting insulin dose) 
  
 *Limited by samples/donation 

Mental Health  
 Antidepressants:  
Citalopram, Escitalopram, Fluoxetine, Sertraline, Paroxetine, 
Venlafaxine immediate/ER, Duloxetine, Trazodone, Bupropion 
SR/XL, Amitriptyline, Nortriptyline, Mirtazapine, Doxepin   
  
Anti-Anxiety:  
Buspirone, Hydroxyzine, and SSRIs as above 
  
Antipsychotics:  
Risperidone, Haloperidol, Olanzapine regular/ODT, Quetiapine, 
Ziprasidone, Aripiprazole 
  
Mood Stabilizers:  
Lithium, Lamotrigine, Topiramate, Divalproex sodium DR/ER 
  
ADHD:  
Atomoxetine, Guanfacine ER  
  
Substance Use Disorder:  
Disulfiram, Naltrexone (oral), Narcan  
  
Sleep:  
Melatonin (and see Antidepressants)  

  Gastrointestinal/Urinary  
 GERD/Ulcer:  
Famotidine, Pantoprazole, Omeprazole, Lansoprazole, 
Esomeprazole, Calcium Carbonate 500mg, Sucralfate 
  
Nausea:  
Meclizine, Promethazine, Ondansetron (regular/ODT), 
Prochlorperazine, Scopolamine Patches, Emend (uninsured only) 
  
Constipation:  
Polyethylene Glycol 3350, Docusate, Senna (+/- docusate), 
Lactulose, Bisacodyl, Fiber-Lax  
  
Bowel Prep: 
Gavilyte-C, Gavilyte-G, Gavilyte-N  
  
Overactive Bladder:  
Oxybutynin immediate/ER, Tolterodine immediate/ER  
  
Prostate:  
Tamsulosin, Doxazosin, Terazosin, Finasteride, Tadalafil 
   
 ++++++++ 
Other:  
Dicyclomine, Metoclopramide, Hyoscyamine 
  
Ulcerative Colitis:  
Mesalamine ER 0.375gm, Mesalamine 1000mg Suppositories, 
Mesalamine 4gm/60ml Enema 

Pain   
Analgesics:  
Acetaminophen, Ibuprofen, Naproxen, Meloxicam, Diclofenac 
(tablets/1% gel), Indomethacin, Celecoxib, Nabumetone, 
Lidocaine 4% Cream/Patch, Lidocaine 5% Patch (uninsured only) 
  
Muscle Relaxants:  
Cyclobenzaprine, Tizanidine, Methocarbamol, Baclofen   
  
Neuropathic:  
Amitriptyline, Nortriptyline, Duloxetine  
  
Migraine:  
Sumatriptan, Rizatriptan, Butalbital/APAP/Caffeine 
50mg/325mg/40mg tablets 
  
Steroids:  
Prednisone, Methylprednisolone  
  
DMARDS/Immunosuppressants:  
Hydroxyurea, Methotrexate, Leflunomide, Sulfasalazine, 
Hydroxychloroquine, Tacrolimus, Mycofenolate Mofetil 
  
Other:  
Glucosamine Sulfate (+/- Chondroitin)  



Infectious Disease  
  
Antibiotics:  
Amoxicillin (+/- Clav), Penicillin VK, Azithromycin, TMP/SMX, 
Cephalexin, Cefdinir, Cefadroxil, Cefuroxime, Clindamycin, 
Ciprofloxacin, Levofloxacin, Metronidazole, Mupirocin 
Ointment, Clarithromycin, Doxycycline, Minocycline, 
Nitrofurantoin, Vancomycin, Chlorhexidine rinse 
 
Antitussive (Cough):  
Benzonatate, Dextromethorphan syrup, 
Dextromethorphan/Guaifenesin syrup, 
Promethazine/Dextromethorphan syrup, Guaifenesin 
tablets/syrup   
  
Antiviral:  
Acyclovir, Valacyclovir, Famciclovir 
  
Antifungals:   
Oral: Fluconazole, Terbinafine  
Topical: Miconazole (including Vaginal 3 or 7 Day), Clotrimazole 
(+/- betamethasone), Terbinafine, Nystatin, Ketoconazole (Cream 
or Shampoo) 

Hormonal  
  
Medroxyprogesterone, Progesterone, Estradiol (Tablets, 0.01% 
Vaginal Cream, *Patches), Letrozole, Anastrozole, Tamoxifen, 
Norethindrone, Ethinyl Estradiol/Norgestimate 0.035mg/0.25mg, 
Ethinyl Estradiol/Norethindrone/Ferrous Fumarate 
0.02mg/1mg/75mg or 0.03mg/1.5mg/75mg 
 
*Limited by donation 

Anti-Epileptics (Anti-Seizure)  
  
Divalproex DR/ER, Levetiracetam, Topiramate, Phenytoin, 
Oxcarbazepine, Zonisamide, Lamotrigine, Carbamazepine  
 

 
Smoking Cessation 
 
Bupropion SR, Nicotine Gum/Lozenge/Patch 
 

Vitamins/Nutritional Health 
 
Calcitriol, Calcium Carb + D, Ferrous Sulfate, Folic Acid, Potassium 
Cl, Magnesium Oxide, Prenatal Vitamins, Vitamin D 50,000 units 
 

Miscellaneous  
  
Thyroid:   
Levothyroxine, Methimazole, Liothyronine, NP Thyroid 
++++++++ 
Phosphate Binder:  
Calcium Acetate   
++++++++ 
Alzheimer’s:  
Donepezil, Memantine  
++++++++ 
Dopamine agonists:  
Carbidopa/Levodopa, Ropinirole, Pramipexole  
++++++++ 
Osteoporosis:  
Alendronate 35mg & 70mg, Risedronate 150mg  
 ++++++++ 
Gout:  
Allopurinol, Colchicine Tablets 
++++++++ 
Topical Corticosteroids:  
Triamcinolone Cream or Ointment, Clobetasol, 
Hydrocortisone Cream, Fluocinonide Cream, Fluticasone 
Cream, Mometasone Cream  
++++++++ 
Anticholinergic: Benztropine  
++++++++ 
HIV: Atripla, Isentress (uninsured only)  
++++++++ 
Scabies: Permethrin 
 

Eye Care     
  
Glaucoma:  
Brimonidine 0.2%, Dorzolamide/Timolol, Dorzolamide, 
Latanoprost, Timolol 0.5% 
 
Anti-infective:  
Ciprofloxacin, Ofloxacin 0.3%, Gentamicin  
0.3%, Tobramycin 0.3% (solution), Neomycin/Polymyxin  
B/Dexamethasone Ointment/Suspension (may be used otic if 
appropriate) 
  
Steroid:  
Prednisolone 1% solution  
  
NSAID:  
Ketorolac 0.5% solution 
  
Allergies:  
Ketotifen   
 
Other: 
Cromolyn, Refresh Plus 
 

Please write a prescription for any OTCs prescribed.  We have a limited variety of OTC products. Notice: We do not fill gabapentin 
or any controlled substances, including stimulant ADHD medications (Adderall, Vyvanse, Concerta, Ritalin, etc.), Lyrica (pregabalin), 

or opioid pain medications (tramadol, Norco, Percocet, etc.). 


